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Contract M. HYUMDAI
— MILL TEST CERTIFICATE STEEL
DUFERCO
63, Donghagan~ra, Nam-gu,

L/C Mo, Head Office ohang, 780- 707, . Korea

IO No. 39901408C33P Certificate Na. 1201 40901285 - 1

Commedily H-BEAM | Closa Gont. No.

ASTW AB72 GBOJAGOZT ]
Epacifoation CSA 3E0W ‘ .o 2014-09-12
- si1poaition (%) impact Test (V-rofeh) -
uﬂ?rs‘v? Heatho. | =~ ’ '3 ] Nb f Sn AVG | 1 [ 2 | 3 Kimpact Specimen
(ko) 0 ©
SORT0=172%60 E3087 1
40,00 FT 1,796
0~1/2%59 7
40.00 FT E1036 | 4 Joq
30X T0-1/2%90 4
40.00 FT BES184 7,184
30X10-1/2X00 — 3
lao.oo ET - - 5,388
30%10-1/2%5 E:
40,00 FT 15186 5,386 |
30X10-1/2%124 e : BT R:
140.00 FT 11,245 iniiss Al Q.7
3ORT0-1/2X124 s iy 0.79
40.00 FT 20,241 248 a.73
i
TOTAL 53,038
(Note) (1) Coa: (CE=CHMn/B+Cr/SHVIG Mo/ 5+Hi/15+Cul15) {2} Gaige 1eagth T B00 A=~ (3) Vield Ralko = YP/TS
Conditions of supply : As Rolled
ﬂ ,,V M /% WE HEREBY CERTIFY THAT THE MATER'AL HAS BEEN MADE AND TESTED IN AGCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
Generel Manager of Q.A Team
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